ROAD [ ARMOR &

g m——— \AWlJ) =———=RULE THE ROAD

INSTALL INSTRUCTIONS

IDENTITY Front Bumper
Product : 6112DF & 6114DF
Application : 2011-2016 Ford Super Duty

Page (1 of 13)



-

INSTALL INSTRUCTIONS

| WARNING

Read the instructions completely before beginning installation. Before tightening bolts,
drilling or cutting where required, check to make sure there are no obstructions such as
brake, fuel or electrical lines which may be damaged. Also keep in mind this is an after-
market product and MAY require minor shimming and/or trimming, reaming, etc. for
proper fit. Road Armor is not responsible for any damages to vehicle.

® IMPORTANT NOTICE

Be sure to inspect and test fit your product to ensure proper fitment before having it coated, painted, bed

lined, etc.

Road Armor will not be responsible for the cost of coating your unit if any problems with fit or finish are not

noted and addressed beforehand.

SAFETY FIRST!

® FOLLOW ALL INSTRUCTIONS, YOUR SAFETY AND THE SAFETY OF OTHERS IS MOST IMPORTANT.
e \WEAR APPROPRIATE EYE PROTECTION AND EXERCISE CAUTION WHEN DRILLING / CUTTING

REQUIRED TOOLS

SAE & METRIC Socket set and wrenches

Screw drivers, pry tool, pick tool, pliers

RECOMMENDED TOOLS
Adjustable Table Cart / Table/Pallet Lift or Hoist

Impact driver

KIT COMPONENT LIST INCLUDED HARDWARE

1 Main Center Section 40 #10-24 x 1/2” Zinc Finish Steel Bolt

1 Driver Pod 16 #10-24 Zinc Finish Steel with External Tooth Lockwasher K-Lock Nut

1 Passenger Pod 20 1/2" x1.375" OD Thru-Hardened Yellow Zinc Finish Steel USS General Purpose Flat
1 Driver Light Pod 14 1/2" Yellow Zinc Finish High Alloy Medium Split Lock Washer

1 Passage Light Pod 14 1/2"-13 Yellow Zinc Finish Grade 8 Finished Hex Nut

1 Passenger Side Lower Light

PR R RRRRLR RN R

Bracket
Driver Side Lower Light Bracket

Carriage Bolt Plates

Main Driver Light Bracket
Main Passenger Light Bracket
Passenger Frame Bracket
Driver Frame Bracket

Logo Back Plate

Center Main Mesh

Driver Pod Mesh

Passenger Pod Mesh

2011-2016 Ford Super Duty

N R, NN O OO

1/2"-13 x 1-1/2" SAE J429 Grade 5 Round Head Zinc Finish Partial Thread Carriage
1/2" Bolt 15/16" O.D. Zinc Pushnut Bolt Retainer

1/2"-13 x 1-1/2" Grade 8 Yellow Zinc Finish Hex Cap Screw

7/16"-14 x 1-1/2" Grade 5 Zinc Finish Hex Cap Screw

7/16" x 1.250" OD Thru-Hardened Yellow Zinc Finish Steel USS General Purpose Flat
7/16"-14 Zinc Finish Grade 5 Finished Hex Nut

7/16" Yellow Zinc Finish High Alloy Medium Split Lock Washer

5/16"-18 x 3/4" Zinc Finish SAE J429 Grade 5 Short Square Neck Round Head Carriage
5/16"-18 Zinc Finish Grade A Finished Hex Nut

5/16" x 0.875" OD Low Carbon Zinc Finish Steel USS General Purpose Flat Washer

1/4" x 0.734" OD Low Carbon Zinc Finish Steel USS General Purpose Flat Washer

1/4"-20 Zinc Finish Grade A Finished Hex Nut

1/4"-20 x 1" Grade 5 Zinc Finish Hex Cap Screw

RA-SHIELD-RWB REVO01

Quake LED 12" Accent Light & MODULE
www.ROADARMOR.com

(V.20181023) Page (2 of 13)



INSTALL INSTRUCTIONS

'[Jm[.lm[.lm{.fﬂriﬂrlﬂﬁlﬂ!fﬂmflr—l[nlﬂ[lﬁ
=:JﬂJ'JlﬂJ'JWfﬂﬂfJuVJH:JHrJurJﬂlJur

. /——— MESH KIT

DVR LIGHT POD

MAIN LIGHT
{‘ BRACKETS _\A) ]

: (OGO BACKPLATE ) ‘

\ @ & oG / DVR MAIN POD

PSG MAIN POD —w . BRACKETS
s TN W

PSG FRAME
BRACKET

CARRAIGE ~
BOLT PLATES ©

2011-2016 Ford Super Duty www.ROADARMOR.com (v.20181023) Page ( 3 of 13)



INSTALL INSTRUCTIONS

Unplug bumper wiring harness from the body harness

Remove (4) 13mm bolts each side of outer bumper support gussets
Remove under-run guards from both frame rails (18mm bolts)
Remove bolts from front by each tow hook to remove bumper

Remove factory tow hooks both sides using 15mm socket

2011-2016 Ford Super Duty www.ROADARMOR.com (v.20181023) Page ( 4 of 13)



-~

BDAD_r ARMOR ) INSTALL INSTRUCTIONS

:RULE THE ROAD

Assemble light pod into pod end using Qty: 5 - #10-24x1/2” kit bolt and lock nut in each pod

Install both kit 12” Accent/DRL lights into pods using Qty: 2 -#10-24x1/2” kit bolt and lock nut in
each pod.

Psg Side Pod End 1 & 2

Psg Side Light Pod

12" LED Accent/DRL Light

H Align and install each kit pod end using Qty: 6 —7/16”x 1 %" bolts, nuts, lock washers and washers.

Main Center Section

Psg Side End Pod
Assembly

— ==
5@@%@3@ - G

%EE

2011-2016 Ford Super Duty www.ROADARMOR.com (v.20181023) Page ( 5 of 13)



RMOR = 4 » INSTALL INSTRUCTIONS

RULE THE ROAD

3 *Install the RA Logo Plate Shield Now *

Dvr Light & End Pod

L LR

=2 AR —

=

n Install Kit Main Center Section “ Logo Plate” using Qty: 2 - #10-24x 1/2” Bolts & Lock Nut.

Main Center Section "LOGO PLATE"

Q Q
o b o = — —
&
&
——— y #10-24x1/2" Hardware

2011-2016 Ford Super Duty www.ROADARMOR.com (v.20181023) Page ( 6 of 13)



?T —————RULE THE ROAD

R rw ARMOR = INSTALL INSTRUCTIONS

.3 Install all lights and lighting brackets into kit main center section using kit brackets
and 5/16” carriage bolt hardware provided as shown below (Check Configurations
at End of Instructions):

Main Light Bracket
Lower Light Bracket

5/16" Hardware
Main Light Bracket

LIGHT BARS INSTALLED DUAL SINGLE ROW
LIGHT BAR INSTALLED

2011-2016 Ford Super Duty www.ROADARMOR.com (v.20181023) Page ( 7 of 13)



ROAD $ARMD§ . , INSTALL INSTRUCTIONS

Loosely install kit frame brackets using Qty: 4 — FACTORY (OEM) Bolts and Flange Nuts through the
sides of each frame bracket. Continue by using Qty: 3— " x 1 %4” Bolts, Nuts, Lock Washers and
Washers.

1/2" Hardware

Factory(OEM) Hardware

Psg Frame Bracket Dvr Frame Bracket

y A Install kit carriage bolt plate through front side of bumper using kit Qty: 4 — %" Bolt & retainer
washer on back side of bumper to secure each plate.

1/2" Carrage bolts & Retainers

Main Center Section Mount

2011-2016 Ford Super Duty www.ROADARMOR.com (v.20181023) Page ( 8 of 13)




3
OR

RULE THE ROAD

INSTALL INSTRUCTIONS

Install bumper assembly using kit Qty: 4 — %" Nuts, Lock Washers and Washers at each frame end.
Align bumper and be sure to leave approximately 3/8” gap between headlamp and bumper.
(Doing so will prevent damage to headlamp and bumper.) Once aligned, Tighten all remaining
frame and bumper hardware.

1/2" Carrage Bolt Bumper Hardware

1/2" Frame Hardware

Frame Bracket

Front Frame
Factory(OEM HARDWARE)

2011-2016 Ford Super Duty www.ROADARMOR.com (v.20181023) Page ( 9 of 13)



INSTALL INSTRUCTIONS

POWERED BY

QUAKE"

WIRING DIAGRAM/DIMENSIONS

OUTPUT WIRES
Left Light Bar

Right Light Bar

480.0mm
18.9in

260.0mm
10.40in

Blue Wire: White Courtesy
Green Wire: 40% Amber Accent

Black Wire: Left Turn Signal
Red Wire: Right Turn Signal

INPUT WIRES
Version: 18-1

10A Fuse

Vehicle, +12VDC

Chassis Ground, NEG
42.0mm L
300.0mm 3

‘ 1.65in
0.5mm Thick 20.0mm
Adhesive Pad 0.79In
e ‘ 11.8in

1, 66.30mm

WHITE/AMBER - DRL 12 INCH LIGHTBAR
D, Smim
329 Omim -
02 | 12550 205cm | «E,
);L4 12 INBH | 7. 2foot | EF T
25.15mm b “ fb i
0790 I = DRL LIGHTEAR 3 _G_ , Q
|1 307mim |-| NOTICE \
12.0%R 240 Omm cl y When f:onr!'e.c_:"n;g Iig-_lluun 1a e IS -. r;_:;-drr; ler,
13390 ARROW TO ARROW on the masrproot conmectars.

(V.20181023) Page ( 10 of 13)

www.ROADARMOR.com

2011-2016 Ford Super Duty



INSTALL INSTRUCTIONS

PODS / NON-SHACKLE CENTER / LOWER

4 — QSE548 (3x3 Cubes) / 1-QUUS575 (30” ULTRA/Dual Row) / 1-QUMS538 (30” MONOLITH/Single Row)

4 — QSE548 (3x3 Cubes) / 9-QSE548 (3x3 Cubes) / 1-QUMS538 (30” MONOLITH/Single Row)

*REQUIRES Accessory Bracket: #2DF-CUBE-09

2011-2016 Ford Super Duty www.ROADARMOR.com (v.20181023) Page (11 of 13)



INSTALL INSTRUCTIONS

PODS / SHACKLE CENTER / LOWER

4 — QSE548 (3x3 Cubes) / 1-QUUS75 (30” ULTRA/Dual Row) / 1-QUMS539 (20” MONOLITH/Single Row)

2011-2016 Ford Super Duty www.ROADARMOR.com (v.20181023) Page (12 of 13)



ROAD %MQ“R” ¥

INSTALL INSTRUCTIONS

MESH KITS SHOWN BELOW:

Beauty Ring Mesh Plates

T m—

HVYE MESH PLATES

a;o;o;oio;o5-;.;0;0;0;o'o'o;oibp;o;o;o;o;o;oibio'o;o;o;o;ov
1ee0030e008020 008020003000 003020 002020003020 208000 00202080/
R

iD Mesh Plates

e e e e A g
[P = {r =P b

Beauty Ring Mesh W/ Dual SR Plate

Beauty Ring Mesh W/ Dual Row Light Plate

=\ —»

2011-2016 Ford Super Duty www.ROADARMOR.com (V.

~
=

20181023) Page ( 13 of 13)



